PARTS LIST

MODEL OH-1
No. CODE DESCRIPTION Qty | No. CODE DESCRIPTION Q'ty

1 0310-001 Handle 1 15 BH-630 Bolt, hex socket M6x30 1
2 0310-002 Control Lever 1 17 BH-865 Bolt, hex socket M8x65 4
3 0310-003 Link 1 18 B-1025 Bolt, hex M10x25 2
4 0310-004 Stud bolt 2 19 AD100906 Connector,male1009-06 2
5 0310-005 Holder, hose 1 20 PS-212 Pin 2x12 1
6 0310-006 Adaptor 1 21 PS-315 Pin 3.2x15 2
7 0310-007 Pad 1 22 HH-0365<<<<AHO01 | High pressurehose,3/8”,650L 2
8 WS-06 Spring washer(6) 2 23 OP-1513 O-ring W-1513 #112 2
9 WS-10 Spring washer(10) 4 24 QC-03M Coupler male(3HP) 1
10 WP-08 Washer(8) 1 25 QC-03F Coupler Female(3HS) 1
11 WP-10 Washer(10) 4 26 TFD3-03 Change valve 1
12 N6 Hex nut(M6) 1 27 ORB-S070 Motor, hydraulic 1
13 N-10 Hex nut(M10) 2 28 FC-03 Control valve, oil flow 1
14 BH-615 Bolt, hex socket M6x15 1
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